
 

 

 

 
 
 

 

The Commonwealth of Massachusetts 
Executive Office of Energy and Environmental Affairs 

100 Cambridge Street, Suite 900 
Boston, MA 02114 

 

Maura T. Healey 
GOVERNOR 

 
Kimberley Driscoll 

LIEUTENANT GOVERNOR 
 

Rebecca L. Tepper 
SECRETARY 

 
Tel: (617) 626-1000 
Fax: (617) 626-1081 

http://www.mass.gov/eea 

 
September 30, 2024 

 
 

CERTIFICATE OF THE SECRETARY OF ENERGY AND ENVIRONMENTAL AFFAIRS 
ON THE 

SECOND AND THIRD NOTICE OF PROJECT CHANGE 
 
 
PROJECT NAME   : Barnstable Comprehensive Wastewater Management Plan 
PROJECT MUNICIPALITY  : Barnstable  
PROJECT WATERSHED  : Cape Cod 
EEA NUMBER   : 16148 
PROJECT PROPONENT  : Town of Barnstable 
DATE NOTICED IN MONITOR : August 7, 2024 & August 23, 2024 
[...]
M.G.L. c. 3, § 5A and its implementing regulations. This project change relates to the expansion of the 
sewer system and construction of a new pump station outside of the identified needs areas, resulting in 
impacts that were not previously disclosed in the 2020 Single EIR. In addition, the work proposed at the 
WPCF independently meets/exceeds the MEPA review threshold at 301 CMR 11.03(5)(b)(2) for the 
expansion of an existing wastewater treatment and/or disposal facility by the greater of 100,000 gpd or 
10% of existing Capacity. The project change also requires a new or modified Treatment Works Plan 
(WP68) and amended Groundwater Discharge Permit from MassDEP. 

The project change (sewer expansion component) will require an Order of Conditions (OOC) 
from the Barnstable Conservation Commission (or in the case of an appeal, a Superseding Order of 
Conditions from MassDEP). The project change will also require a National Pollutant Discharge 
Elimination System (NPDES) Stormwater General Permit from the U.S. Environmental Protection 
Agency (EPA).  



EEA# 16148 2nd & 3rd NPC Certificate September 30, 2024 
 

 
 

6 

The project change is seeking Financial Assistance from the Housing Works Infrastructure 
Program, administered by the Executive Office of Housing and Livable Communities (EOHLC), and the 
State Revolving Fund (SRF) Clean Water Program, administered by MassDEP and other agencies. 
Therefore, MEPA jurisdiction is broad in scope and extends to all aspects of the project that may cause 
Damage to the Environment, as defined in the MEPA regulations. 
 
Review of the NPC 
 

The NPC included a description of the original project, the 2nd and 3rd project changes, estimates 
of impacts related to the project change, existing and proposed site plans, and an identification of 
measures to avoid, minimize and mitigate environmental impacts. As noted above, the project change 
will result in a modest increase in land alteration and creation of impervious surface compared to those 
identified in the Single EIR.  

 
The Proponent provided supplemental information on September 20, 2024, which included a 

Stormwater Report for the WPCF upgrades. Additional supplemental information was provided on 
September 27, 2024, which included further discussion of the purpose and need for the project changes 
as well clarification as to the direct and indirect impacts associated with the project changes. For 
purposes of clarity, all supplemental information provided by the Proponent are included in references to 
the “NPC,” unless otherwise indicated. 

 
Comments provided by MassDEP and the Cape Cod Commission (CCC) express support for the 

proposed project changes in order to advance the Town’s nitrogen reduction goals.  
 
Alternatives Analysis 
 

As described below, the Proponent evaluated a number of alternatives for each of the different 
project change components (including sewer expansion, the Mark’s Path pump station, wastewater 
treatment technology, and headworks facility) to meet the goals established in the CWMP, such as 
nutrient removal, pond protection, drinking water protection, economic development and other 
wastewater concerns, while managing environmental impacts, constructability, and costs. The NPC 
indicates that the No-Action alternative for each of the project components was eliminated as it would 
not facilitate the sewer expansion proposed in the CWMP and achieve the Proponent’s water quality 
goals. In addition, the NPC evaluated six alternative locations, in proximity to each other, for the 
Stevens Street pump station on and adjacent to the 268 Stevens Street property, which is located at a 
system low point and would be required to facilitate sewer service.  

 
 According to the 2nd NPC, the Stevens Street and North Street expansion areas are located within 
Downtown Hyannis, an area predominantly serviced by municipal sewer. These two areas were 
identified as “gaps” in the sewer service network and could readily be connected to the adjacent sewer 
mains. Therefore, the Proponent evaluated expanding the sewer network into these areas. In addition, the 
existing pump station at 4 Mark’s Path is currently operating over capacity and experiencing increased 
flows, resulting in increased pump times. Given the need to replace pump station, the Proponent 
evaluated connecting the properties on Mark’s Path to the sewer network.  

 



EEA# 16148 2nd & 3rd NPC Certificate September 30, 2024 
 

 
 

7 

 According to the 3rd NPC, the Proponent projected the future wastewater generation resulting 
from the full 30-year implementation of the CWMP based on water usage data collected between 2011 
and 2016 from both residential and non-residential properties. The projections also incorporated a 
number of different growth projections and buildout scenarios to define the upper limit of wastewaters 
flow that could ever occur (referred to as the “Ultimate Buildout”). For planning purposes, the CWMP 
assumed that 30% of the Ultimate Buildout would occur, resulting in a projected increase of 2.9 MGD in 
wastewater flow to the WPCF (for a projected total of 4.57 MGD). According to the NPC, the sewer 
expansion described in the 2nd NPC remains within this 30% buildout projection set forth in the original 
CWMP; it will increase wastewater flows to the WPCF by 19,188 GPD but is not expected to require a 
further expansion of treatment capacity. In addition, the CWMP established a target goal for an average 
annual total nitrogen concentration of less than three milligrams per liter (mg/L). Therefore, the 
Proponent has evaluated a number of treatment technology alternatives that could support the projected 
increase in flows while achieving the target nitrogen removal. 
 

Sewer Expansion 
 
 Alternative 1 would involve the implementation of enhanced innovative/alternative (IA) septic 
systems on the identified properties. Although, enhanced IA septic systems are designed to remove 
excess nutrients, including nitrogen, in wastewater before it enters surrounding groundwater, estuaries, 
and ponds, only a limited number have been field-tested. In addition, installation of enhanced IA septic 
systems on small, dense lots is especially challenging and may not be feasible in some instances. 
Therefore, this alternative was dismissed. 
 
 The Preferred Alternative (as described herein) would involve connecting the identified 
properties to the municipal sewer system by adding three new sub-areas to the previously identified 
sewer expansion areas. The Preferred Alternative was selected as all three new sub-areas are directly 
adjacent to existing sewered areas and all proposed sewer infrastructure will be installed within 
previously disturbed rights-of-way. Wastewater flows will be directed to the WWTF which can provide 
greater excess nutrient removal than individual septic systems. The Preferred Alternative is intended to 
accommodate existing developed properties; however, a number of parcels, within the Stevens Street 
and North Street expansion areas, are located within the Town’s Growth Incentive Zone (as identified in 
the CWMP). Therefore, a portion of the sewer expansion is intended to support the reasonably 
anticipated future growth within these areas. As noted above, this additional growth projection fits 
within the overall 30% buildout assumed in the original CWMP, and does not require a further 
expansion of treatment capacity at the WPCF. 
 
 Mark’s Path Pump Station 
 
 Alternative 1 would involve the replacement of the existing pump station at its current location at 
4 Mark’s Path. Although this alternative could address the capacity issues and extraneous flows 
(possibly from inflow/infiltration) resulting in increased pump times, a replacement pump station of the 
same size would not accommodate incorporating additional flows if the sewer service area were to be 
expanded. In addition, the easement location of the current pump station is not large enough to 
accommodate a larger replacement pump station. Therefore, this alternative was dismissed. 
 



EEA# 16148 2nd & 3rd NPC Certificate September 30, 2024 
 

 
 

8 

 The Preferred Alternative (as described herein) would involve the construction of a larger 
replacement pump station at the end of the cul-de-sac on Mark’s Path. The Preferred Alternative would 
facilitate the sewering of an additional eight parcels on Mark’s Path, improve reliability of the sewer 
system in the area, and reduce overall energy consumption by reducing pump times. In addition, the 
existing pump station infrastructure will be removed, and the area will be converted back to pervious 
surface, resulting in a net-zero impact (in terms of land alteration and impervious surface).  
 
 Wastewater Treatment Technology 
 
 Alternative 1 would involve expansion of the existing Modified Ludzak-Ettinger (MLE) 
wastewater treatment process with tertiary denitrification. Total nitrogen would be initially removed 
through the MLE process before the effluent is pumped through an additional filter to remove nitrogen 
oxides and particulate nitrogen. Expansion of the existing MLE process would be required to meet the 
projected flows and loads based on the needs assessment conducted for the CWMP, which would result 
in the highest cost of all alternatives considered. In addition, the total nitrogen removal achieved by the 
expanded MLE process would not provide the additional nutrient removal the Proponent is seeking to 
achieve but would rather be more consistent with the nitrogen removal achieved under existing 
conditions (approximately 6 mg/L). Therefore, this alternative was dismissed.  
 
 Alternative 2 would involve the implementation of a conventional four-stage Bardenpho 
wastewater treatment process, utilizing both anoxic and aerobic processes to remove nitrogen. The 
existing aeration tanks would be modified through changes in the internal piping, diffusers, and mixers 
to facilitate the Bardenpho treatment processes. Additional aeration tanks would also need to be added in 
order to achieve the treatment capacity for the projected flows and loads. Although this alternative has 
the lowest overall lifecycle costs to implement, it would result in lowest nitrogen removal of all the 
alternatives considered. Therefore, this alternative was dismissed.   
 
 Alternative 3 would involve the implementation of a four-stage Bardenpho wastewater treatment 
process with a tertiary sand filter. This alternative would consist of the same upgrades described in 
Alternative 2; however, the treatment process would include a secondary effluent pump station and 
tertiary sand filtration system. The inclusion of a tertiary sand filtration system will reduce the final total 
suspended solids (TSS) and, thus, the effluent particulate nitrogen, resulting in additional total nitrogen 
removal. Although this alternative would sufficient nitrogen removal for moderate lifecycle costs, it was 
dismissed in favor of the Preferred Alternative, which is able to achieve greater total nitrogen removal 
without substantially increasing direct environmental impacts or costs.   
 
 The Preferred Alternative (as described herein) would involve the implementation of a four-stage 
Bardenpho wastewater treatment process with a membrane bioreactor, which enhances the removal of 
TSS resulting in low effluent particulate nitrogen levels. The Preferred Alternative would consist of the 
same upgrades described in Alternative 3, including the construction of an additional aeration tank and 
upgrades. The existing secondary clarifiers would also be eliminated from the process, having been 
replaced with a membrane system, and will either be demolished or converted into flow equalization 
basins. The Preferred Alternative has moderate lifecycle costs, as compared to the other alternatives, but 
is able to achieve the greatest nitrogen removal of the evaluated alternatives and is well-suited for 
additional treatment of other pollutants. 
 



EEA# 16148 2nd & 3rd NPC Certificate September 30, 2024 
 

 
 

9 

 Headworks Facility 
 
 Alternative 1 would involve the rehabilitation of the existing headworks facility, which is needed 
as the initial stage in the wastewater treatment process (primarily consisting of a series of screens and 
grit removal systems). Although maintaining the existing headworks facility would result in less land 
alteration and new impervious surface (as compared to the Preferred Alternative), the facility cannot be 
readily modified to include the recommended screening and grit removal system. In addition, the current 
facility’s influent screening is limited to one unit with no redundancy and insufficient space to installed 
additional units to meet future design flows. Therefore, this alternative was dismissed. 
 
 The Preferred Alternative (as described herein) would involve the construction of a new 
headworks facility to replace the existing facility. Although the Preferred Alternative would result in 
greater land alteration and new impervious surface (as compared to Alternative 1), construction of a new 
headworks facility could specifically accommodate the recommended coarse screening, grit removal, 
influent flow measurement, and odor control technology while providing redundancy, increased 
capacity, and greater nutrient removal.  
 
Environmental Justice (EJ) / Public Health 
 
 As noted above, the sites of the project changes are located within one mile of 13 EJ Populations 
characterized by Minority (4), Income (1), Minority and Income (6), Minority and English Isolation (1), 
and Minority, Income, and English Isolation (1) within the Town of Barnstable.  
 
 In keeping with the intent of the MEPA Interim Protocol for Analysis of project Impacts on EJ 
Populations, the NPC includes an evaluation of the project change’s potential impacts on EJ Populations 
within the one mile “Designated Geographic Area” (DGA). All residents and visitors within the Town of 
Barnstable rely on groundwater from the Cape Cod Sole Source Aquifer as a source for drinking water; 
therefore, the project changes will result in a beneficial reduction of compounds and contaminants 
contained in wastewater effluent including nitrogen. According to the 2nd NPC, the sewer expansion will 
provide an overall environmental benefit to both EJ and non-EJ Populations by reducing nitrogen 
discharged to groundwater as a result of sewering properties currently utilizing on-site septic systems. 
Although the sewer expansion will increase wastewater flows to the WPCF by 19,188 GPD, those flows 
are currently directed to private, on-site septic systems which typically average an effluent nitrogen 
concentration of 26.25 mg/L as compared to the 6 mg/L currently achieved by the WPCF. However, 
expansion of the sewer system in these areas does not account for future growth, which would be further 
facilitated by sewer expansion. To address this, the NPC states that the CWMP accounts for future 
growth of both residential and commercial uses over the implementation timeframe. Expansion of the 
sewer system will also reduce septage hauler truck traffic of to/from the WPCF by reducing the number 
of private septic systems requiring this service.7  
 
 The 2020 Single EIR previously discussed both the potential direct and indirect impacts 
anticipated from the implementation of the CWMP. Although the direct impacts associated with each 
project change are disclosed herein, indirect impacts are also anticipated as a result of the sewer 

 
7 Septage consists of all waste material collected from an on-site septic system. This material is transported from private 
properties to the WPCF for treatment and ultimate disposal. 



EEA# 16148 2nd & 3rd NPC Certificate September 30, 2024 
 

 
 

10 

expansion and upgrades to the WPCF.  In particular, the 2020 Single EIR identified the following 
categories of indirect impacts: 
[...]
drinking water supplies, in compliance with the Cape Cod Commission’s 208 Plan. The CWMP has been designed 
to address multiple wastewater needs of the community, specifically: nutrient removal, pond protection, 
drinking water protection, economic development and other wastewater concerns. To help meet these goals, 



EEA No. 16148  September 20, 2024 

2  

 

the Town has planned significant sewer expansion projects to eliminate a large portion of the onsite septic 
systems in the Town. 
 
Once complete, the sewer expansion will nearly triple the flows to the BWPCF from average daily flows of 
1,670,000 gpd to 4,573,550 gpd. The BWPCF discharges treated effluent through rapid infiltration basins (RIBs). 
This groundwater discharge ultimately flows to the Lewis Bay watershed. To protect the Lewis Bay watershed 
from the additional nitrogen load from this increase in wastewater flow, the CWMP proposed an upgrade of 
the BWPCF to achieve 3.0 mg/L or less total nitrogen in the effluent. 
 
As stated above, the upgrades and expansion of the BWPCF will increase the capacity by more than 100,000 
gpd or 10% of the existing capacity while at the same time reducing the concentration of effluent nitrogen. The 
Town has set a nitrogen reduction goal of an effluent total nitrogen concentration of 3.0 mg/L or less with the 
increased flows. At the time of the preparation of the CWMP, nitrogen removal alternatives for the BWPCF had 
not been evaluated. After selection of a nitrogen removal technology as described in the 2022 Aeration System 
and Denitrification Report (Attachment J), the Town began design of an upgrade of the existing nutrient removal 
process to a 4-stage Bardenpho (with provisions for a fifth stage) followed by a membrane bioreactor (MBR) 
secondary treatment process. The upgrade also includes a new pretreatment building with primary screening, 
grit removal, and odor control, as well as new facilities for fine screening and septage receiving. 
 
It should be noted that construction of the upgrades will be phased. The initial construction project will 
accommodate the CWMP Phase 1 and 2 flows and loads as outlined in the CWMP. A future project to add 
additional tank volume will be required approximately 20-years from now to accommodate the CWMP Phase  
flows and loads. 
 
Bureau of Water Resources (BWR) Comments  
 
Wetlands: Projects proposed within areas subject to protection under the Wetlands Protection Act 
(the Act) that will remove, fill, dredge or alter a wetland require the filing of a Notice of Intent (NOI) 
and receipt of a valid Order of Conditions prior to the commencement of work. Therefore, a NOI 
should be filed with the Barnstable Conservation Commission and the Department prior to the 
commencement of work at the proposed sites if it involves activities proposed within an area subject 
to regulation under the Act. 
 
The Proponent is advised to determine all wetland resource areas (including applicable buffer zones 
and riverfront areas) that will be encountered during construction as the construction documents are 
created and plan for the appropriate filings with the local Conservation Commission.  
 
Waterways: Each of these Projects fall outside of waterways, Chapter 91 jurisdiction. 
 
Wastewater:  
 
NPC2 Comments: Sewer System Expansion: 
Pump Station Compliance 
The Proponent has stated that the pump station will be equipped with emergency power. 
 
The Proponent is reminded that the Wastewater Treatment Works is subject to 314 CMR 12.00; 
Operation Maintenance and Pretreatment Standards for Wastewater Treatment Works and Indirect 
Dischargers. In particular regarding pump stations at 314 CMR 12.04(5, 6 and 7) 
 

(5)   Any person operating a sewer system which includes pump stations shall provide for routine 
inspection of the pump station facilities to ensure safe and proper operation of the pump station. 

 



EEA No. 16148  September 20, 2024 

3  

 

These measures shall include, at a minimum: 
 

a) daily inspections of all pump stations which are designed to pump peak flows of 100,000 
gallons per day or greater; 

b) weekly inspections of all pump stations which are designed to pump peak flows of less 
than 100,000 gallons per day, and 

c) An inspection log book or electronic record shall be maintained by the operator, and 
shall include, at a minimum, the date of inspection, the operational condition of the station, 
the need for any preventive maintenance or repairs, and the dates and description of such 
preventive maintenance and repairs. 
 

Less frequent inspections may be allowed by the Department only if the pump station is 
equipped with a SCADA system that provides real-time information on the status of the station 
to the system operator and if such an alternative inspection schedule is proposed by the sewer 
system operator and approved by the Department in writing. 

 
(6)   All pumping, ejector or lift stations shall be provided with an adequate and operational 
      alarm system that will transmit a warning of a malfunction at the station to a manned facility. 
      Operational alarm systems shall be tested at least twice annually. 
 

(7)  All pumping, ejector or lift stations shall be provided with an independent engine/ generator t  type 
source of electric power or an alternate source of power completely separate and apart from that 
supplied by the electric utility for emergency operations. This source shall be automatically 
activated by failure of any phase of the power supply or upon any fluctuation in voltage, the 
amount or duration of which would cause damage to the motors. As an alternative for small 
pumping ejector or lift stations which are not located adjacent to drinking water supplies, storage 
(including system storage) equal to the maximum daily amount of wastewater (including 
infiltration and inflow) which can be expected may be provided, or a portable standby generator 
may be used, or a portable engine driven pump which can be readily connected to the force main 
may be supplied. Electric generators and engine driven pumps shall be tested at least twice 
annually. 

 
NPC3 Comments: Treatment Plant Upgrades: 
 
This Notice of Project Change (NPC) addresses the proposed expansion of Barnstable’s Water 
Pollution Control Facility (WPCF), specifically the Nitrogen Removal and Headworks Upgrade.  
This upgrade is a key part of the Town’s Comprehensive Wastewater Management Plan (CWMP). 
The NPC is submitted in line with the Special Review Procedures from the prior MEPA review, as 
the proposed expansion will increase the WPCF's capacity by more than 10% of its current capacity. 
The previous MEPA submissions did not include project parameters or impacts for the proposed 
Project. All work will occur within the existing boundaries of the BWPCF. 
 
Introduction 

The Town has identified in its CWMP plans to expand its collection system to serve an additional 
11,823 parcels over the next thirty years. The WPCF currently handles an average daily flow of 1.67 
million gallons per day (MGD) and is designed for a maximum of 4.2 MGD. Due to future sewer 
expansion and the elimination of septic systems, the town expects the average daily flow to increase 
by 2.9 MGD, bringing the total to 4.57 MGD over the next 30 years. To manage this increase while 
maintaining current nitrogen discharge limits, the facility aims to achieve a nitrogen concentration of 



EEA No. 16148  September 20, 2024 

4  

 

3.0 mg/L or less, aligning with Total Maximum Daily Load (TMDL) requirements and the Cape Cod 
Area Wide Water Quality Management Plan (208 Plan). 

Embayment Restoration and Maintenance 

The expansion focuses on south-facing embayments: Lewis Bay, Centerville River, Popponesset Bay, 
and Three Bays watersheds in order to meet the established Nitrogen total daily maximum load limits 
(TMDLs). The overall goal of the Town’s CWMP is to protect and restore Barnstable’s fresh and 
saltwater bodies and its drinking water supplies, in compliance with the Cape Cod Commission’s 208 
Plan. The CWMP has been designed to address multiple wastewater needs of the community, 
specifically: nutrient removal, pond protection, drinking water protection, economic development 
and other wastewater concerns. To help meet these goals, the Town has planned significant sewer 
expansion projects to eliminate a large portion of the onsite septic systems in the Town. Once 
complete, the sewer expansion will nearly triple the flows to the BWPCF from average daily flows 
of 1,670,000 gpd to 4,573,550 gpd. This groundwater discharge ultimately flows to the Lewis Bay 
watershed. To protect the Lewis Bay watershed from the additional nitrogen load from this increase 
in wastewater flow, the CWMP proposed an upgrade of the BWPCF to achieve 3.0 mg/L or less total 
nitrogen in the effluent. 

Wastewater Collection and Treatment 

The Project will occur at the site of the existing BWPCF at 617 Bearse’s Way. The Project will require 
modifications to the facility’s Groundwater Discharge Permit (GWDP) and will occur within the 
existing 82.51-acre site of the treatment facility. About 5.09 acres will be altered, creating 0.93 acres 
of new impervious surfaces and 0.55 acres of new structures, with a future provision for 0.25 acres 
of additional structures. The maximum height of new buildings will be 40 feet, compared to the 
existing 61-foot structure on site. Stormwater best management practices per MassDEP Stormwater 
Handbook will be incorporated due to increase in impervious area. 

The BWPCF consists of pretreatment, primary treatment, secondary treatment with biological 
nitrogen removal, chlorine disinfection, and rapid infiltration disposal facilities. The necessary 
upgrades to accommodate increased flow will involve expanding the facility's capacity and enhancing 
nitrogen removal. The expansion includes upgrading aeration tanks, nutrient removal technologies, 
and secondary clarifiers, which will increase the plant's capacity by over 100,000 gallons per day or 
10% of its current capacity while lowering nitrogen levels in the effluent. 

Various aeration and secondary treatment alternatives were assessed. The Town ultimately decided 
on the conversion of the existing aeration system from a Modified Ludzak-Ettinger (MLE) 
configuration to a 4-stage Bardenpho process and conversion from secondary clarifiers to a 
membrane bioreactor (MBR). The upgrade also includes a new pretreatment building with primary 
screening, grit removal, and odor control, as well as new facilities for fine screening and septage 
receiving. The MBR system was chosen to enhance the biological nutrient removal process by 
incorporating membrane filtration, which improves solids removal. This system replaces the existing 
secondary clarifiers with membranes that achieve high-level solids separation, resulting in very low 
levels of total suspended solids and particulate nitrogen in the effluent. The BWPCF discharges 
treated effluent through rapid infiltration basins (RIBs). The system is expected to consistently 
achieve an average annual total nitrogen concentration of less than 3.0 mg/L. 

MassDEP will require a WP68 Treatment Works Plan for new or modified facilities associated with 
groundwater discharge or reclaimed water use permits. 

 

 



EEA No. 16148  September 20, 2024 

5  

 

Conclusion 

MassDEP commends Barnstable’s effort to make great strides towards the Lewis Bay Nitrogen 
reduction target goals. Acknowledgement and planning around projected growth helps the town 
address current needs and future needs to meet the embayment’s nitrogen reduction targets. 
Notwithstanding unpredicted changes in land use and considering the use of “present day loads” per 
the MEP, the town may achieve the estimated removal requirements and meet concentrations at the 
sentinel stations. The Town has identified a potential groundwater mounding issue with the effluent 
discharge to the RIBs for future flows. The Town is currently exploring effluent disposal options 
including indirect (IPR) and direct potable reuse (DPR). Further MEPA review may be required 
depending on concerns that may be triggered by effluent discharge limitations. 
 
NPDES Construction General Stormwater Permit  
The Project Proponent acknowledges that its activities will require filing a Notice of Intent (NOI) 
with the United States Environmental Protection Agency (US EPA). Access to information regarding 
the NPDES Stormwater requirements and an application for the Construction General Permit is 
obtained by completing and submitting a Notice of Intent (NOI) to EPA via the Stormwater 
Discharges from Construction Activities | National Pollutant Discharge Elimination System (NPDES) 
| US EPA.. 
  
The Proponent is advised to consult with Margarita Chatterton at Chatterton.Margarita@epa.gov or 
by phone at 601-918-1034 for questions regarding EPA’s NPDES Construction General Permit 
requirements.       
  
In addition, the Proponent is reminded that local Planning Boards (and/or other local authorities) may 
require stormwater controls beyond that of the Wetlands protection Act. These controls are usually 
created to keep stormwater onsite so as not to create nuisance conditions offsite. 
 
NPDES Industrial Stormwater Multisector Permit 
 
The stormwater section of the ENF does not acknowledge that the Project has filed or will need to 
file under the EPA NPDES Multi Sector General Permit – Sector T (Industrial Stormwater) Program 
(https://www.epa.gov/sites/default/files/2015-10/documents/sector_t_treatmentworks.pdf). 

For more information, consult with the 2021 NPDES MULTI SECTOR WEBSITE:  
https://www.epa.gov/npdes/stormwater-discharges-industrial-activities-epas-2021-msgp 

The Proponent is advised to consult with Abed Ragab at ragab.abdulrahman@epa.gov or 617-918- 
1695 and Michelle Vuto at vuto.michelle@epa.gov or 617-918-1222 for any of its questions 
regarding EPA’s NPDES stormwater permitting requirements. 

In addition, the Proponent is reminded that local Planning Boards (and/or other local authorities) may 
require stormwater controls beyond that of the Wetlands protection Act. These controls are usually 
created to keep stormwater onsite so as not to create nuisance conditions offsite 

Bureau of Waste Site Cleanup (BWSC) Comments 
 
NPC2 Comments: Sewer System Expansion: 
 
Based upon the information provided, the Bureau of Waste Site Cleanup (BWSC) searched its 
databases for disposal sites and release notifications that have occurred at or might impact the 



EEA No. 16148  September 20, 2024 

6  

 

proposed project area.  A disposal site is a location where there has been a release to the environment 
of oil and/or hazardous material that is regulated under M.G.L. c. 21E, and the Massachusetts 
Contingency Plan [MCP – 310 CMR 40.0000].  

While several sites are located proximate to the proposed project area, MassDEP records indicate that 
many of these sites have been closed out under the MCP.  However, given the dispersed project area, 
it is possible that residual contaminated soil could be encountered during the work that may require 
notification and/or the implementation of a Utility Related Release Abatement Measure (URAM) or 
other mechanism to manage contaminated soil. The Project Proponent is also advised to include 
within their contingency plan a plan to manage contamination encountered during construction 
activities that are not related to spills or releases that occur while completing construction.   
 
Interested parties may view a map showing the location of BWSC disposal sites using the MassGIS 
data viewer at  MassMapper.  Under the Available Data Layers listed on the right sidebar, select  
“Regulated Areas”, and then “DEP Tier Classified 21E Sites”.  MCP reports and the compliance 
status of specific disposal sites may be viewed using the BWSC Waste Sites/Reportable Release 
Lookup at:  https://eeaonline.eea.state.ma.us/portal/dep/wastesite/ 
 
The Proponent is advised that if oil and/or hazardous materials are encountered during the installation 